
ironmental Protection 
Licensing 

1 4 DEC 2007 

Initials W 

Cork County Council 

Wastewater Discharge Licence Application under S.I. 684 of 2007 
Regulations 

Scheme /Agglomeration Name : Carrigtwohill 

Submission Date : 14th December 2007 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



WWD Application Form Version 3/07 

This is a draft document (VERSION 3) and is subject to revision. 

I Environmental Protection Agency 
An Ghnfomhoireocht um Chaomhnli Comhshooil 

Waste Water Discharge 
Licence 

Application Form 

Environmental Protection Agency 
[...]
Additional information may need to be submitted beyond that which is explicitly 
requested on this form. Any references made s.hould be supported by a 
bibliography. The Agency may request further information if it considers that its 
provision is material to the assessment of the application. Advice should be 
sought from the Agency where there is doubt about the type of information 
required or the level of detail. 

Jnformation supplied in this application, including supporting documentation will 
be put on public display and be open to inspection by any person. 

Applicants should be aware that a contravention of the conditions of a waste 
water discharge licence is an offence under the Waste Water Discharge 
(Authorisation) Regulations, 2007. 

wwd~applicationform4Carrigtohill-TJOC 13 Dec 2007. doc 
Page 5 of 25 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



The provision of information in an application for a waste water 
discharge licence which is false or misleading is an offence under 
Regulation 35 of the Waste Water Dis'charge (Authorisation) 
Regulations, 2007 (S.I. No. 684 of 2007). 

Note: Drawings. The following guidelines are includea' to assist applicants: 

All drawings submitted should be titled and dated. 
All drawings should have a unique reference numbtx and should be signed by a 
clearly identifiable person. 

0 All drawings should indicate a scale and the direction of north. 
0 All drawings should, generally, be to a scale cif between 1:20 to 1:500, 

depending upon the degree of detail needed to bt? shown and the size of the 
facility. Drawings delineating the boundary can be to a smaller scale of between 

. 1 :lo00 to 1 :10560, but must clearly and accurater'y present the required level 
of detail. Drawings showing the waste water treatment plant location, if such a 
plant exists, can be to a scale of between 1:50 000 to 1:126 720. All drawings 
should, however, be A3 or less and of an appropri(ate scale such that they are 
clearly legible. Provide legends on all drawings and maps as appropriate. 

0 In exceptional circumstances, where A3 is considered inadequate, a larger size 
may be requested by the Agency. 

1 

It should be noted that it will not be possible to process or determine the 
application until the required documents have been provided in sufficient 
detail and to a satisfactory standard. 

wwdl_applicationform4Carrigtohil/-TJOC 13 Dec 2007. doc 
Page 6 Of 25 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



WWD Application Form Version 3/07 

' I I .  

' SECTION A: ' NON,-TE 

Advice on completing this section is provided in the accompanying Guidance 
Note. 

A non-technical summary of the application is to be included here. The summary 
should identify all environmental impacts of significance associated with the 
discharge of waste water associated with the waste water works. This 
description should also indicate the hours during which the waste water works is 
supervised or manned and days per week of this supervision. 

The following information must be included in the non-t:echnical summary: 

A description of: 

- 
- 
- 

the waste water works and the activities carried out therein, 
the sources of emissions from the waste water works, 
the nature and quantities of foreseeable emissions from the waste water 
works into the receiving aqueous environment as well as identification of 
significant effects of the emissions on the environment, 

- the proposed technology and other techniques for preventing or, where this 
is not possible, reducing emissions from the waste vvater works, 

- further measures planned to comply with the' general principle of the basic 
obligations of the operator, i.e., that no significant pollution is caused; 

- measures planned to monitor emissions into the environment. 

Supporting information should form Attachment NQ A. l  

A Description of the Waste Water Works and the Activities Carried Out 
Therein 

1. Collection System 
The wastewater in Carrigtohill is collected in a partially combined foul and separated 
foul sewage drainage network. The Carrigtohill foul /combined system can be 
divided up, primarily, into two separate areas. The two main pumping stations 
servicing the catchment define the division within the collection system. The main 
pumping stations are the town pumping station, which ir; located on the Old Cobh 
Road [cul-de-sac], and the IDA pumping station [No.l] located to the east of the 
main entrance into the IDA development. 

The town [or Old Cobh Road] pumping station takes flows from the town of 
Carrigtohill. The land serviced by the collection system feeding into the town 
pumping station is that served by the existing collection system to the east of the 
pumping station, for about 2.5km to 3.0km between the N25 dual carriageway and 
the railway line. Foul flows from the Millipore plant site are also transferred to this 
pumping station. 

This pumping station was constructed in 1987 and the same pumps are still in use 
and in relatively good working order. There have been a number of problems with 
the original comminutor and a new comminutor has been installed. The dry well 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



WWD Application Form V2/07 

chamber is located directly below the control building, which is visible above 
ground. Both pumps are generally running for between 7 to 9 hours a day and 
pumping 2000 to 2600 m3/day at a rate of around 286m3h. The pumps discharge to 
a 250mm diameter rising main 556m in length. The rising main terminates at the 
upper aeration tank in the existing treatment works. 

A new pumping station (Barryscourt) has been constructed close to the WWTP as 
part of an advanced works contract. It has yet to be commissioned. This new facility 
will initially take a large portion (around two-thirds) of the flow from the Old Cobh 
Road Pumping Station once it is commissioned and will eventually take all of the 
flow upon completion of the proposed network upgrades. 

The IDA pumping station [No.l] takes flows primarily from the existing IDA 
industrial development. The IDA No1 pumping station was constructed in 1980. The 
pumping station serves the IDA development along the Fota Retail Park development 
along with seven domestic dwellings. All the current wastewater flows from this side 
of the catchment flow to this pumping station; either by gravity via the collection 
system, or pumped. It was originally designed to cater for the IDA development 
south of the railway, but with the development of additional lands by the IDA and 
other developers, to the north and west of the pumping station thereby increasing its 
catchment. 

The there are two other operational pumping stations connected to the IDA [No 11 
Pumping Stn. these are as follows: 

IDA pumping station [No. 21 serves the area north of the rail line in the 
western end of the catchment. 
Fota Retail Park pumping station (Old Youghal Carpet site) this serves a new 
commercial development 

0 

The IDA pumping station [No. 11 has two submersible wastewater pumps and these 
pump to a 250mm diameter rising main 742m in length. This rising main also 
discharges to the upper aeration tank at the existing Carrigtohill Wastewater 
Treatment Works. The station currently discharges approximately 850m3/day to the 
Works. The pumps are said to be capable of pumping 2’50 - 300m3ihr and give a 
combined flow of 550m3h. 

A new pumping station was recently constructed by Cork County Council at the 
eastern end of Bog road to service some existing housing and a large area set aside 
for future domestic connections but is not yet serving any connections at this stage. 

2. Wastewater Treatment Plant 
The original wastewater treatment plant was built in 1978, on a raised site south of 
the town of Camgtohill. Access to the site is gained via the “Old Cobh road” (from 
Slatty Bridge to Carrigtohill Village). 

,, 

The plant was originally designed to cater for a population equivalent of 5,000 PE. 
In 1990, the plant was extended to a capacity of 8,500 PE. This was achieved by 
providing additional aeration and secondary settlement capacity. As a result the 
plant was converted into two separate liquid treatment streams. Also, storage tanks 

Page 8 of 31 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



l i  

WWD ApplcaL7on Form 1/2/07 

were added on the western side of the site to store leachate from Rossmore Landfill 
and Youghal landfill. The Rossmore landfill produces approximately 60m3 of 
leachate daily. 

The existing treatment works for Carrigtohill was designed to produce an effluent, 
which would comply with the Royal Commission Report of 1912 with a permitted 
sewage discharge containing a BOD of 20 mg/L and a SS of 30 mg/L. 

Sampling of the works effluent in 2001 and 2002, as indicated in Table 1, suggests 
that the standard achieved is not always below the original 20/30 target. 

The relatively high average concentrations are due to a number of overflows during 
storm conditions. 

TABLE 1 : EFFLUENT CONCENTRATIONS 

Parameter 
Year 2001 
Unit I mg/I I rnd1 

Suspended Solids. 48 
Tot. - P 1.9 I 7.4 I , PH 8.0 7.5 

............... ........................................ .. .. . ............................................................ ,.. ,... .. ........................... .................................................... . ... ....... .............. ................................... ... . ......... 

.................... , ............................................................. , . . ................... .. ...... ................................................ ........ , , . ............................. ........... ....... . . . .. . .. ............................................... 

3. Liquid Stream 
The macerated wastewater is pumped from the two. pumping stations to the square 
aeration tank. Here, it is aerated by means of a floating surface aerator. The water 
flows to the secondary clarifier via an overflow weir. Leachate from the landfill is 
tankered to the site and pumped into the oxidation ditch. The oxygen input is by 
means of two horizontal brush aerators. From the ditch the activated sludge flows 
into the secondary clarifier, in which the sludge settles. The final effluent of both 
secondary clarifiers flows over into the outlet flow measurement chamber, from 
which it flows to the discharge location at the Slatty Waters. 

Leachate from the Rossmore landfill site and Youghal laridfill site is tankered in and 
discharged into the leachate storage tanks. From there it is pumped into the oxidation 
ditch. Recent practice is that the leachate is discharged directly into the oxidation 
ditch. 

4. Sludge Stream 
The waste activated sludge from both clarifiers is pumped via the sludge collection 
chamber into the picket fence thickener. The sludge is thickened to a dry solids 
concentration of about 1-5%. The supernatant is returned to the oxidation ditch. The 
thickened sludge is pumped to the dewatering building, where it is dewatered by 
means of a belt press. The dewatered sludge is removed by a conveyor belt to an 
uncovered skip outside the building. The final destination is the Rossmore Landfill. 
The filtrate off the belt press is pumped to the square aeration tank. 

Page 9 of 31 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



WWD Application Form 1/2/07 

5. Odour Treatment 
Any odours from wastewater treatment works are due mainly to the presence of 
organic matter which decomposes under anaerobic conditions. This can result in the 
formation of hydrogen sulphide, organic sulphides, mercaptans and organic amines, 
which result in the characteristic odour associated with sewage. 

The Carrigtohill WWTP is currently operated by a Cork County Council. The plant 
is manned during the working week 8.30am - 5.00pm (Monday - Friday) by a plant 
caretaker and fitter and mate (on site part -time). 

The Sources of Emissions from the Waste Water Works 

The pollution load for the Carrigtohill agglomeration arises from the following areas: . The local Population , . The local Industries . Leachate from the landfill at Rossmore and Youghal 

The pollution load from these sources varies greatly with daily, weekly and seasonal, 
producers of effluent. The sewage from all industries is collected via the public 
sewer and treated in conjunction with domestic waste at the waste water treatment 
plant. 

The domestic population of Carrigtohill has grown over th.e last three censuses owing 
to its development as a town within the Cork Metropolitan area. The most recent 
Census figures show that Carrigtohill and environs now has a population in excess of 
2,782 (Census 2006). This represents an increase of 97.2?/0 on the 2002 figure. Other 
sources of influent that contribute to the sewage scheme would be: . Commercial premises . Schools 

The nature and quantities of foreseeable emissions from the waste water works 
into the receiving aqueous environment as well as identification of significant 
effects of the emissions on the environment. 

The final effluent is discharged into Slatty Waters. The current outflows from the 
WWTW are approximately 3,000m3/d to the tidal waters olf Slatty Waters. 

Environmental Impacts 
An Environmental Impact Statement was carried out for the fkture “Expansion and 
Upgrading of Carrigtohill Sewage Scheme in April 2007 by T.J. O’Connor & 
Associates. 

Generally the plant does achieve the standards set in the Urban Wastewater Directive 
1994. However there have been exceptions in recent years. However work is 
underway on the tender documents for the upgrading of the plant. There is currently 
no spare capacity within the plant. 

Page 10 of 31 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:00:00:06



WWD Application Form V2/07 

The Proposed Technology and Other Techniques for Preventing or, Where This 
Is Not Possible, Reducing Emissions from the Waste Water Works 

Technologies 
In the WWTW at Carrigtohill a sufficient number of standby pumps, fans, etc. is 
provided in order to ensure continuation of the wastewater and sludge treatment and 
to comply with all environmental standards in case of equipment failures or 
breakdowns. Standby equipment is installed, ready for take over, or available in 
stock on site. 

Further measures planned to complv with the general principle of the basic 
obligations of the operator, i.e., that no significant pollution is caused 

Prevention of pollution 
Any alteration upgrading of the existing infrastructure undertaken by Cork County 
Council shall not increase the potential to cause pollution in the environment. In 
particular any alterations to the wastewater treatment plant will be designed to enable 
any operator of the facility to prevent pollution of the environment by the following 
potential contaminants: . Surface water run-off . Spillages . Solid Waste 

Toxic Substances 
Cork County Council shall ensure that any modification or alterations to the plant do 
not increase the impact by any toxic substances. All chemicals and dangerous 